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GB/T 192502013
Fg | REIHH 1 L RLR S L 6 56 K 48
b= |
[ & dApshEAY
ER4E y w s | GB/T 19250-2013
1. (437) > 85.0% 85.5% 4 65
2. A0 <12h 6h30min wa | OB 122650'2013
3. 5= 8¢ 18] <24h 8h15min F4 B, 1ocaeehio
6.7
“
4. FiAb 3% >2.00MPa 2.41MPa N ol
GB/T 19250-2013
6.9
5. | wEMkE > 500% 616% o ¥
TA -
6. W% g > 15N/mm 22N/mm pa OB/E 19250-2013
6.10 he
7. KBS I -35°C, LEe 35°C, ES e GBKT%I 61173;008
; 0.3MPa, 120min, | 0.3MPa, 120min, GB/T 19250-2013
~ i ).’.PA
8. Zolﬁﬂ(i‘i Zﬁf}‘j}i ;1,:@7]( 1Ta 6.12
9. | meidbmE | -4.0%-11.0% 03% N s e
_ #12F
10. Fh4E 2% > 1.0MPa 1.4MPa o HBi 167?.7‘2008
7.1 A %
11. Bk <5.0% 0.6% yra | OB 169%2.0‘2013
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KB T | 30C, REL | 30C, AL | A4
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. ’f‘ﬂﬁUCa(OH)z = 0 0 4T= s 1-8
5%, 168h] 5 3
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PR EL R BT
s R H GB/T 192502013 | I 45 R : RIS AR T
2
#3 B&
B MR IS Gk JC 1066-2008
1. s _g 200g/L 174.6g/L | &4 R A
2 K <200mg/kg o+ 4
/ 3. | FRATE+ZFR < 5.0g/kg A | HH
JC 1066-2008
4. FEy < 100mg/kg A 4 W% B
5, it < 10mg/kg A e
6. A <200mg/kg A4 4
JC 1066-2008
e . /i\. A
7 # % TDI < 7g/kg Kbk 4 W% D
4 (Pb) <90mg/kg kA ik Vs
ra 4 (Cd) < 75mg/kg AAE e
8. ;ﬁg JC 1066-2008 5.6
* 4% (Cr) < 60mg/kg Ao | He
& (Hg) < 60mg/kg A4 Ha
By A HHEY: K <2mgkg;
¥ R+ AR+ F R <0.002¢g/kg;
K& . B. A <2mgkg;
%% TDI<0.1g/kg;
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Notice

1. ARELHL “RRETHE” NREELH-
This test report is invalid without the seal.

2, ARETL “Hll. Hix, #HHE” BFEX.
This test report is invalid without the signatures of the related persons.

3. AMEWRE, HAEENLHK.
This test report is invalid if erased, altered or copied partially.

4. MEREERRWN, NTREREZHETLHARAKPLRY, @HEAZE,
Any doubt should inform us within 15 days after receiving the test report.

5. RFEARFMANZAEBBHRFEARM, FOANEELHAT, ZTEREESR
BUBFSRAF 57
The commissioned testing samples and commission information are provided by the
applicant . The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. AR KABIAARIK, HEENHA MIRRS, B TS A% S YRS,
HREAAELRK.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
with the report.

AR R
Hihlk (Address): JERHHIHXEERE 15
No.1 Guanzhuang Dongli,Chaoyang District, Beijing 100024, P.R. China.
R4 (Post Code): 100024
B (Tel): (86-10) 65728538 51167681 /7983 / 7984
fH (Fax): (86-10) 65715991
MEEAEW: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Piak (Web): http://www.cbmtc.com www.chinabmnet.com  www.ctc.ac.cn
B Hi4 (E-mail): baogao@cte.ac.cn
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No.: WT2018B01C01804

Entrusted by : Shenzhen Joaboa Technology Ltd.
SPU One-component

Sample Name : Polyurethane Waterproofing Coating

Test Type : Entrustment Test
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Test Report
No. WT2018B01C01804 Page 1 of 4
Sample name sﬁa[érproof?;gégg?ﬁgnem Eelyurethane Test type Entrustment Test
Entrusted by | Shenzhen Joaboa Technology Ltd. Brand Vo
JORBOA TECH
Manufacturer | WUHAN JOABOA TECHNOLOGY LTD. awch Viscous liquid
escription
Date of : Quantity of
vebenfii July 6, 2018 Kamiple 1 barrel
Date of SINB
produce/ o Model /Size Non-exposed A 3
Batch No. 25kg/barrel ‘%‘
Test standard/ k4
Method See the data page. %
ay P
Predicate . |
adana GB/T 19250-2013 Polyurethane waterproofing coating '\
Test items Property Test
*According to GB/T 19250-2013, test results comply with the requirements of
type I of non-exposed. See the page 2 and page 3. the content of harmful substances
comply with the requirements of type B in table 3. See the pa
Test
conclusion

Remarks: (Blank)

{ ]
Approved by: *“ E f ! Verified by: 7&% Compiled by:
T*A
+&5

Address: No.l1 Guanzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538
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National Research Center of Testing Techniques

for Building Materials
Test Report
No. WT2018B01C01804 Page 2 of 4
Requirements of |
Standard iy :
No. Test Items Table 1 Test Results Tndivdea] Fest standartl/
(Type I , conclusion method
non-exposed) )
1. Solid content >85.0% 85.5% Pasged’ | OD/T 122550'2013
2. | Surface drying time <12h 6h30min Dasesa X OBl 12265 Wi
3. Hard drying time < 24h 8h15min Passed QEAE 122; Gel
4. Tensile strength 2 2.00MPa 2.41MPa Passed
GB/T 19250-2013
6.9
5. Elongation at break 2 500% 616% Passed
6. Tear strength > 15N/mm 22N/mm Passed GBA 169 21(5)(}”20] 2
- Low temperature -35C, -35°C, Bldnd GB/T 16777-2008
: flexure no cracking no cracking Section 14
8 Watertightness Impermeable to | Impermeable to Passed GB/T 19250-2013
; ( 0.3MPa,120min ) water water 6.12
Expansion and
9, contraction rate -4.0%~+1.0% -0.3% Passed GstTe.I:g;?f 3008
after heating Y

: GB/T 16777-2008

10. Bonding strength 2 1.0MPa 1.4MPa Passed Pt A

/ :
11. Water absorption <5.0% 0.6% Passed B 12 ?20 L3
Remarks: ( Blank )

Address: No.l Guanzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538
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National Research Center of Testing Techniques

for Building Materials

Test Report
No. WT2018B01C01804 Page 3 of 4
Requirements of
Standard ¥
No Test Items Table 1 Test Results Ingividugl: | Test standasd/
. AR conclusion | method
(Type | ,
non-exposed)
Heat aging at maintained No crack and | No crack and | GRE
12. : N ; : Passed 16777-2008
extension deformation deformation :
Section 11
Tensile ‘
strength 80%~150% 107% Passed |
retention !
: ' GB/T
Heat treatment | Elongation at 5 0 3
13. (80°C.168h) breal 2450% 503% Passed 19220] ?013
Low P A
temperature L4 : Ao Passed
flekiie no cracking no cracking
Tensile
Alkali strength 80%~150% 107% Passed
thetriont retention e
.1%NaOH+ ion ¢
R b Elongatonat "\, 4kno, 664% Passed | 19250-2013
saturated break 6.18
Ca(OH), e ;
solution, 168h] temperature -30C, ’ -30°C, . ashelt
Aol no cracking no cracking
Tensile
strength 80%~150% 100% Passed
Acid treatment retention X O i
( 2%H,SO i A
15. SR EIHIBALONBE oy Al 873% Passed | 19250-2013
solution, break 6.19
168h ) ;
o -30°C, -30°C,
temperature . ! Passed
Aot no cracking no cracking
Remarks: ( Blank )

Address: No.l Guanzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538
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National Research Center of Testing Techniques

for Building Materials
Test Report
No. WT2018B01C01804 Page 4 of 4
Requirements of L
No. Test Items Standard Test Results lndmdyal v shosny i of
Table 3 (B) conclusion method

JC 1066-2008

| & VOC <200g/L 174.6g/L Passed AApahit
2 Benzene <200mg/kg Not detected Passed
3. Tolicni +ethylbenzonts <5.0g/kg Not detected Passed

xylene

JC 1066-2008

4. Phenol < IOUmg{l?g Not detected Passed Appentic B
5. Anthracene < 10mg/kg Not detected Passed
6. Naphthalene < 200mg/kg Not detected Passed

% JC 1066-2008

7. TDI < 7g/kg Not detected Passed Appendix 1)
Pb < 90mg/kg Not detected Passed
Cd < 75mg/k Not detected Passed

g | Soluble heavy REeh o BEE | 1 1066-2008

' metals 5.6
Cr < 60mg/kg Not detected Passed
Hg < 60mg/kg Not detected Passed
Remarks:

Annotations: Benzene. Phenol. Anthracene. Naphthalene <2mg/kg
Toluene + ethylbenzene + xylene < 0.02g/kg
TDI<0.1g/kg
Soluble heavy metals (Pb. Cd. Cr. Hg) <0.Img/kg

End of the report
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Notice

1. ARELHL “BMRETHE” NHEZELH.
This test report is invalid without the seal.

2, AIREEL “mEl. HE. #HE” EFEX.
This test report is invalid without the signatures of the related persons.

3. ARERE. FEELR
This test report is invalid if erased, altered or copied partially.

4. MAREEFAFYW NTERBMEZ HE+AHARAFLORE, @R ARZHE.
Any doubt should inform us within 15 days after receiving the test report.

5. ZARHFRNZAFEBHEZAARM, FOAMERERENT, ZARESR
PO KA S35

The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. AIEFRAB AT, HESNHEHMRIES, B TEHKN%ES LGRS,
ERERELX.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.
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